Test Report

GREENVCI (THAILAND) CO., LTD.

No. HL4684085

Date: March 04, 2020

88/259 RATCHADA-RAMINDRA RD., KHAN NA YAO, KHAN NA YAO,

BANGKOK 10230

The following sample(s) was/were submitted and identified by client as:

Sample Name
Sample Description
Color

Batch/Lot No.
Country of Origin
Manufacturer/Vendor

The following sample(s) was/were identif
Sample No. :
Sample Condition

Quantity Submitted

Sample Receiving Date

Testing Period

Test Performed

Test Requested

Test Results

Conclusion

GREENVCI VCI Film

LDPE Film with Anti-Corrosion Function
Transparent (Clear)

GRM-100

Thailand

GREENVCI (THAILAND) CO.,LTD.

ied by SGS as:

4684085

Sample is contained in a plastic bag.
1 bag

February 18, 2020

February 18 — March 04, 2020

Selected test(s) as requested by applicant

Page 1 of 4

Testing of Anti-Corrosive Effect of VCI Auxiliary Packaging
Materials (In accordance with German test method TL 8135-0002)
For further details, please refer to the following page(s)

The test data were provided to client for their own analysis.

Signed for and on behalf of
SGS (Thailand) Ltd.

Rutchuporn Moungsom

Laboratory manager - Toy and Hardgood

“Any holder of this document is advised that should client or third-party information be supplied with respect to the goods or sample,
SGS may, at its discretion, attached or indicate such information to the report but SGS makes no warranties or accepts no liable for

the veracity or lack thereof of such information”

“This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at hitp://www.sgs.com/en/Terms-and-Condifions/Terms-e-Document.aspx

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon refiects the Company’s
findings at the time of its infervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
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Test Report

Test Conducted:

No. HL4684085 Date: March 04, 2020 Page 2 of 4

Testing of Anti-Corrosive Effect of VCI Auxiliary Packaging Materials

(In accordance with German test method TL 8135-0002)

Test Material

Mild Steel Disc

Test Equipment

1000ml Conical Flask with rubber bung
25*150mm VCl film

Mixture of water/glycerine (in the ratio of 2:1)

Test Procedure

. Sand the Mild Steel Disc

. Clean the Steel Disc with toluene

. Clean the Steel Disc with methanol

. Slit the VCI film into 4 strips of 25*150mm.

. Place the Mild Steel Disc into the rubber bung.

. 4 pieces of film are placed on each of the slits on the rubber bung.

. The bung with the metal and film sample is placed in to the conical flask.
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. The flask is left at room temperature for 20 hours.

9. 10ml of the mixture is added to conical flask. Reseal the conical flask.

10. Allow flask to equilibrate for a further 2 hours at room temperature.

11. Place the conical flasks in the oven at 40°C for another 2 hours.

12. The corrosion symptoms are recorded and the protective effect is
assessed by comparison with the control sample.

Evaluation Of Result

The corrosion protection effect is graded based on the below requirements
of TL 8135-0002. Grade 3 and 2 is considered as pass this test. Grade 1

and 0 are considered as test fail.

Grade 3 Grade 2

Good protection Modearate protection Slight protection No protection
No corrosion 5% corrosion 5~30% corrosion Over 30% corrosion

Test result

No corrosion was found on the Steel Disc- Grade 3.

Remarks : The test item was performed by SGS Shanghai Co.,Ltd.
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Remark:

1. Since the data and/ or information above division line of front page is provided by the applicant, the
relevant results or conclusions of this report are only made for these data and/ or information, SGS
is not responsible for the authenticity, integrity and results of the data and information and / or the
validity of the conclusion. Testing results only apply to the sample as received.

2. The declaration of conformity is only based on the actual value of laboratory activity,
measurement uncertainty of the results not take into account.
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Photo

4684085

Sample as received

Surface of Steel Disc (Before Test) Surface of Steel Disc (After Test)
SGS authenticate the photo on original report only

*** End of Report ***
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